



Analytical Report

PRODUCT NAME: Safety Wrap	WO# 6086-06
DATE ISSUED: 12/18/2209	TO:
DATE COMPLETED: 12/21/2009	BY: Veronica Martinez

PARAMETER	METHOD		Specifications PU				
HARDNESS	Shore 'A		85 +/-3				
Elongation% Strength	ASTM D412		490%				
Tensile MPa	ASTM D412		26 MPa				
Tear Strength	ASTM D624		442 PLI				
Visual	Color Orange						
Date	WO# Shift	Hardness	Tensile MPa	Elongation %	Young's Modulus	Tear PLI	Density
12/14/2009	6086-06	84.6	26.84	497%	8.0 MPa	438.5	1.199 g/cm ³
12/15/2009	6086-06	85.2	24.03	458%	9.0 MPa	444.1	1.148 g/cm ³
12/16/2009	6086-06	84.9	26.89	513%	7.4 MPa	443.1	1.154 g/cm ³

Test performed on the above referenced sample.